
Page 11-8 2009-2011 DS Golf Cars Illustrated Parts List

G

E

11

D

5

21

8

11

17

3
14

14
12

10

13
9

19

20
16

15
18

6
19

22

23

7

1

2

000236-001



E

G

11

2009-2011 DS Golf Cars Illustrated Parts List Page 11-9

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

FORWARD/REVERSE SHIFTER ASSEMBLY – GASOLINE VEHICLES

1 1012987 Handle, FNR ................................................................................................................................................. 1
2 1015064 Screw, #8-32 X 0.63 Machine ................................................................................................................. 1
3 1016201 Washer, Wave .............................................................................................................................................. 1
4 1016947 Assembly, FNR Shifter (includes items 5 through 21) ................................................................... 1
5 1010954 Stud, 1/4-28 X 0.560 Ball .................................................................................................................... 1
6 1012431 Washer, #4 Flat ....................................................................................................................................... 4
7 1012594 Screw, #4-40 Machine ......................................................................................................................... 2
8 1013587 FNR Bell Crank Weldment ................................................................................................................. 1
9 1013589 Ring, 0.338" Internal Retaining ........................................................................................................ 1

10 1013590 Spring, FNR Cam ................................................................................................................................... 1
11 1013591 Pin, 1/8 X 1/2 Roll .................................................................................................................................. 1
12 1014089 Neutral Lockout Cam Kit (includes item 13) ............................................................................... 1
13 1014065 Washer, 0.38" ID Delrin Flat ......................................................................................................... 1
14 1014145 Bushing, Secondary Weight, Split .................................................................................................. 2
15 1014727 Washer, #4 Nylon Flat .......................................................................................................................... 2
16 1014807 Switch, Limit ........................................................................................................................................... 1
17 1016342 FNR Shifter Base .................................................................................................................................... 1
18 101979101 Assembly, Switch, Limit ...................................................................................................................... 1
19 8057 Nut, #4-40 Hex Machine ..................................................................................................................... 4
20 8058 Lockwasher, #4 Split ............................................................................................................................ 2
21 8717 Locknut, 1/4-28 Nylon Insert ............................................................................................................ 1
22 8233 Locknut, 1/4-20 Nylon Insert ................................................................................................................. 4
23 8248 Screw, 1/4-20 X 0.75 Truss-Head Machine ........................................................................................ 4


